V-2 4ggl L



FE

 Part Number

17. mma :%’a‘ﬂ%%_n = 25 elL COOLER ASSEMBLY

@”‘B#%ﬁ’\

Part Name

B B

Quantity |

| 6102 1801—4
1 GB898-—76 '
"GB859—76

GB6130—86 -

| GB21—76
GB21—76
| GB859—76

GB21—76

| 2176

GB2 1—76
6102 18 03

| 6102 18.04

61021805
6102 18 06

| 61021802

6102 18 07
6102 18 08
6102B1 18 10
61021809
GB21—76

nmm%ﬂ%* n
| 4 M8 x 38
()R 8
| B M8

i M8 x50

i2# M8x 55

(5%) % 8
B2 M8 x25
B M8 x32

| M8 x70

WER

| mam

)it

;ﬁﬂ%*@ﬁ

 |imE
lwg
BHBETEER

WA

| B M8x22

Bolt M8 x50

oil é;iblef Boner s
Stud M§x38
Spring washer 8
Nut M8

' Bolt M8 x70

_Shdlng valve

,Pressure ad_]ustmg Sprlng

| .O—nnv ring

Pressure adJustmg Spnng seat ;

Gasket :
Screw plu'g :

. Gasket . -

" ACdole'r“éoré assembly

Adjusting shim

NN =

&N S




